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ection 5.2

al was gripped igfa tensfle machine and a pull force applied.

Specimen No. RS:IJI’L Seal classification
1 0.069 Indicative seal
2 0.071 Indicative seal
3 72 Indicative seal

Sample

-- End ---

Note : (1 )This report is responsible for designated samples only.
(2) Reproduction of all or parts of this report without a written approval is strictly prohibited.
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